Replaced by Vorza Flux #101850

Chassis Komponenten - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #103661#103661 - Motorhalter Set (Vorza)
  • Product Image for #103662#103662 - Chassis 4.0mm (7075S/Vorza)
  • Product Image for #103668#103668 - Strebe, Versteifungsplatte Set
  • Product Image for #103674#103674 - Elektronikbox Set (Vorza)
  • Product Image for #103675#103675 - Akkuhalter Set (Vorza)
  • Product Image for #103676#103676 - Reglerplatte Set (Vorza)
  • Product Image for #103680#103680 - Kabelhilfe (Vorza)
  • Product Image for #103681#103681 - Dämpferschutz vorne (Vorza)
  • Product Image for #103682#103682 - Akkuband 25X270mm (2St/Vorza)
  • Product Image for #103994#103994 - Schalter Halteplatte (Vorza)
  • Product Image for #67356#67356 - Steinschutz Set
  • Product Image for #67409#67409 - Dämpferbrücke hinten (D8)
  • Product Image for #67411#67411 - Karosseriehalter Set (D8)
  • Product Image for #67413#67413 - Dämpferbrücke vorne (D8)
  • Product Image for #67419#67419 - Differential-Halterung
  • Product Image for #67521#67521 - Flügelhalter Set (D8)

Zurueck nach oben

Antrieb - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #100914#100914 - Ritzel 15 Zähne (1M/5mm
  • Product Image for #103663#103663 - Cup Joint 5X13X20mm (Vorza)
  • Product Image for #103664#103664 - Knochen 8X83mm (Vorza)
  • Product Image for #103665#103665 - Knochen 8X110mm (Vorza)
  • Product Image for #109858#109858 - Antriebswelle (92mm)
  • Product Image for #67402#67402 - Achse (1St/D8)
  • Product Image for #67404#67404 - Kardan Wartungs-Set (D8)
  • Product Image for #67428#67428 - Hauptzahnrad 48 Zähne (D8)
  • Product Image for #67486#67486 - Radmitnehmer (2St/D8)
  • Product Image for #67492#67492 - Radmutter 17mm (schwarz 4St)
  • Product Image for #67499#67499 - Spiral Kegelrad 10 Zähne (D8)
  • Product Image for #67518#67518 - Kardan Set (D8)

Zurueck nach oben

Aufhängung & Lenkung - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #101115#101115 - Big Bore Dämpferset 97mm (2 St
  • Product Image for #104123#104123 - Servo Saver Schaumst.
  • Product Image for #104156#104156 - Servo Saver Set (Vorza)
  • Product Image for #114753#114753 - Dämpferkappen-Hülse (4St)
  • Product Image for #66796#66796 - Dämpfer Befestigungsschraube
  • Product Image for #67350#67350 - Dämpferüberzug Set (BBD)
  • Product Image for #67351#67351 - Dämpferauge/Federteller Set
  • Product Image for #67353#67353 - 6-Loch Kolbenplatten (1.2/1.3/1
  • Product Image for #67376#67376 - Servo Arm Set (D8)
  • Product Image for #67379#67379 - Querlenkerhalter (Hh/3
  • Product Image for #67380#67380 - Querlenkerhalter (Hv/3
  • Product Image for #67381#67381 - Schwingen Set hinten (D8)
  • Product Image for #67384#67384 - Querlenkerhalterplatte vorne
  • Product Image for #67385#67385 - Schwingen Set vorne (D8)
  • Product Image for #67386#67386 - Lenkhebelträger vorne (R,L/10
  • Product Image for #67388#67388 - Lenkhebel Set
  • Product Image for #67390#67390 - King Pin Hülse (4St)
  • Product Image for #67391#67391 - Querlenkerhalterplatte vorne
  • Product Image for #67392#67392 - Lenkungspfosten (2St/D8)
  • Product Image for #67398#67398 - Lenkungsplatte (D8)
  • Product Image for #67399#67399 - Lenkungslager (2St/D8)
  • Product Image for #67410#67410 - Dämpferhalter (2St/D8)
  • Product Image for #67415#67415 - Schwingenstift 4X71mm Silver
  • Product Image for #67416#67416 - Schwingenstift 3X43mm Silver
  • Product Image for #67417#67417 - Schwingenstift 4X68mm Black
  • Product Image for #67418#67418 - Schwingenstift 3X44mm Black
  • Product Image for #67433#67433 - Dämpferkappe (BBD)
  • Product Image for #67435#67435 - Dämpfergehäuse
  • Product Image for #67436#67436 - Kolbenstange 4X97mm (BBD)
  • Product Image for #67446#67446 - Dämpferfeder
  • Product Image for #67449#67449 - Dämpferfeder
  • Product Image for #67464#67464 - Spurstange 5X30mm (2St/D8)
  • Product Image for #67491#67491 - Lenkgestänge Set (D8)
  • Product Image for #67493#67493 - Kugel 6mm (4St)
  • Product Image for #67510#67510 - Stabilisator (2.8mm/D8)
  • Product Image for #67511#67511 - Stabilisator (2.4mm/D8)
  • Product Image for #67514#67514 - Spacer 3X8.5X3mm (6St)
  • Product Image for #67515#67515 - Big Bore Dämpfer Wartungs Set
  • Product Image for #67516#67516 - Kugelpfannen Set (D8)
  • Product Image for #67528#67528 - Big Bore Dämpfer Mutter
  • Product Image for #67529#67529 - Big Bore Dämpfer Kappe unten
  • Product Image for #67534#67534 - Kugel 5.8X5.6mm (4St)

Zurueck nach oben

Elektronik - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #100684#100684 - FLUX BLUR ESC (REGLER)
  • Product Image for #100685#100685 - FLUX TORK 2200Kv BRUSHLESS
  • Product Image for #101996#101996 - HPI SB-5 SERVO (METALLGETR./11
  • Product Image for #105381#105381 - HPI TF-40 2.4GHz Sender
  • Product Image for #105383#105383 - HPI RF-40 2.4GHz EMPFAENGER
  • Product Image for #Z150#Z150 - Antennenrohrset

Zurueck nach oben

Hardware - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #100550#100550 - Flachkopfschraube M5X8mm
  • Product Image for #100551#100551 - Stoppmutter 2.5mm (4St)
  • Product Image for #100553#100553 - Scheibe 2.9X8X0.5mm (8St)
  • Product Image for #100554#100554 - Madenschraube M3X14mm (4St)
  • Product Image for #100555#100555 - Madenschraube M4X3mm (4St)
  • Product Image for #100556#100556 - Senkkopfschraube M3X14mm
  • Product Image for #100557#100557 - Senkkopfschraube M3X16mm
  • Product Image for #100558#100558 - Flachkopfschraube M3X4mm
  • Product Image for #100559#100559 - Flachkopfschraube M3X14mm
  • Product Image for #103671#103671 - Stoppmutter mit Flansch M3
  • Product Image for #103672#103672 - Flachkopfschneidschraube
  • Product Image for #103673#103673 - Schneidschraube mit Flansch
  • Product Image for #6122#6122 - Karosserieklammern
  • Product Image for #6163#6163 - Doppelseitiges Klebeband
  • Product Image for #6203#6203 - Karosserieklammern
  • Product Image for #67438#67438 - Kugellager 8X14X4mm (2St)
  • Product Image for #86598#86598 - Scheibe 13X16X0.2mm (10St)
  • Product Image for #94304#94304 - Senkkopfschneidschraube M3X10mm
  • Product Image for #94357#94357 - Flachkopfschneidschraube
  • Product Image for #94505#94505 - Innensechsk.schraube M4X12mm
  • Product Image for #94514#94514 - Innensechsk.schraube M4X35mm
  • Product Image for #94531#94531 - Senkkopfschraube M4X15mm
  • Product Image for #94554#94554 - Flachkopfschraube M4X10mm
  • Product Image for #94675#94675 - Innensechsk.schraube M3.5X14mm
  • Product Image for #94676#94676 - Innensechsk.schraube M3.5X18mm
  • Product Image for #94677#94677 - Innensechsk.schraube M3.5X42mm
  • Product Image for #96705#96705 - Sicherungsscheibe M5 (20St)
  • Product Image for #Z084#Z084 - Senkkopfschraube M3X12mm
  • Product Image for #z086#z086 - Senkkopfschraube M3X18mm
  • Product Image for #Z087#Z087 - Senkkopfschraube M3X20mm
  • Product Image for #z216#z216 - Flachkopfschraube M3X15mm
  • Product Image for #Z224#Z224 - Unterlagscheibe 3X8mm (10St)
  • Product Image for #z242#z242 - E-Clip E2mm (20St)
  • Product Image for #Z307#Z307 - Senkkopfschraube M4X10mm
  • Product Image for #Z352#Z352 - Flachkopfschraube M3X8mm
  • Product Image for #Z353#Z353 - Flachkopfschraube M3X10mm
  • Product Image for #Z354#Z354 - Flachkopfschraube M3X12mm
  • Product Image for #Z357#Z357 - Flachkopfschraube M3X20mm
  • Product Image for #Z411#Z411 - Innensechsk.schraube M2X8mm
  • Product Image for #Z422#Z422 - Innensechsk.schraube M2.6X10mm
  • Product Image for #Z492#Z492 - Flachkopfschneidschraube M2.2X4
  • Product Image for #Z544#Z544 - Innensechsk.schraube M3X12mm
  • Product Image for #z547#z547 - Innensechsk.schraube M3X20mm
  • Product Image for #Z548#Z548 - Innensechsk.schraube M3X22mm
  • Product Image for #Z562#Z562 - Schneidschraube mit Flansch
  • Product Image for #z663#z663 - Stoppmutter M3 (6St)
  • Product Image for #Z664#Z664 - Stoppmutter M4 (4St)
  • Product Image for #z700#z700 - Madenschraube M3X3mm (6St)
  • Product Image for #Z702#Z702 - Madenschraube M3X5mm (10St)
  • Product Image for #z704#z704 - Madenschraube M3X8mm (10St)
  • Product Image for #z721#z721 - Madenschraube M4X4mm (4St)
  • Product Image for #Z722#Z722 - Madenschraube M4X5mm (8St)
  • Product Image for #Z725#Z725 - Madenschraube M4X10mm (6St)
  • Product Image for #Z740#Z740 - Madenschraube M5X4mm (6St)
  • Product Image for #Z800#Z800 - Federscheibe 3X6mm (20St)

Zurueck nach oben

Karosserien & Karosseriezubehör - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #101842#101842 - VB-1 Buggy Karosserie
  • Product Image for #103683#103683 - VORZA LOGO AUFKLEBER

Zurueck nach oben

Felgen & Reifen - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #103677#103677 - V7 Felgen schwarz 42X83mm
  • Product Image for #67744#67744 - HB PROTO REIFEN (2ST/ROT/ 1/8

Zurueck nach oben

Öle & Chemikalien - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #86957#86957 - Silikon-Dämpfer-Öl 40Wt
  • Product Image for #86958#86958 - Silikon-Dämpfer-Öl 45Wt

Zurueck nach oben

Werkzeug - Auf Produkt klicken fuer weitere Informationen

  • Product Image for #z901#z901 - Innensechsk.schlüssel 1.5mm
  • Product Image for #z903#z903 - INBUSSCHLUESSEL 2.5mm
  • Product Image for #z904#z904 - INBUSSCHLUESSEL 2.0mm
  • Product Image for #Z905#Z905 - Innensechsk.schlüssel 3.0mm

Zurueck nach oben

Wählen Sie ihre Region:

Wählen Sie ihre Sprache:

Hol' Dir mehr HPI! Jetzt bei MYhpi einloggen!

Bitte wählen Sie ihre Region und Sprache für das Menü unten